



TESTING CERT. #3193.01

Report Number: 19-002150

Revision Number:1

Date Order Received: 04/19/2019

For the Account of: Vescom, B.V. Sint Joestraat 20 5753 Av Duerne

Client's Identification: Dikson

CERTIFICATE OF TESTING

TEST PERFORMED: Breaking Strength and Elongation of Textile Fabrics (Grab Test) ASTM D5034-09(2017)(G-E)

TEST RESULTS

Table with columns: Specimen, Breaking Force (lbf). Rows include Warp (specimens 1-5, Average) and Fill (specimens 1-8, Average).

NOTES

Equipment Used: Tinius Olson H5KT Universal Testing Machine
Load Cell Maximum: 1000 pounds
Jaw Size: 1 inch x 1 inch (face and back), rubber coated
Test Conditions: 70 ±4°F, 65 ±5% Relative Humidity
Sampling Method: As Received

ACCEPTANCE CRITERIA

Table with columns: A.C.T. Standard, Acceptance Criteria. Rows include Upholstery (50 pounds minimum) and Panels and Upholstered Walls (35 pounds minimum).

CERTIFICATION I certify that the above results were obtained after testing specimen in accordance with the procedures and equipment specified by the standard stated above.

Handwritten signature of Jim Vange

Authorized Signature

Date Order Completed: 04/29/2019